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Complete Spare Parts List of 

Martin Mac 401 Dual RGB Zoom 

 

90231200 MAC 401 dual in cardboard 

05020063 5 Amp. T fuse 

05021026 Fuse 5A, 20mm 

05021029 Fuse 10A 20mm 125v,UL approved 

05031004 Fuseholder chas.4.8mm angle pl 

05061014 Transistor clip for heatsink 

05061028 Thermal pad MAC401 dual, PSU 

05222804 Speakon Mains NAC3MPA chas. 

05223405 Connector RJ-45 

05328421 Crimp Contact 

05342804 PowerCon NAC3FCA Power Input C 

05520503 Microswitch 5A/250V no legs 

05520506 MicroSW 5A/250v Widearm no leg 

05690005 Step motor PL35L-A24-VGA1 Ø4,5 

05701804 Step motor 23HS1001-22 Ø6,35/2 

08050700 M3x6 ph torx tapt spike black 

08050702 M3x6 ph torx black 

08050709 M3x10 ph torx black 

08050710 M3x5 ph torx tapt black 

08050801 M3x12 cs torx black 

08050802 M3x6 cs torx black 

08050803 M3x8 cs torx black 

08052701 M3 nut lock PA shiny 

08053809 M3x12 stand off m4/f6,5 shiny 

08054401 M3 washer lock 3,2/6 black 

08070414 M4x50 ph pz black 

08070701 M4x10 ph torx tapt spike black 

08070702 M4x6 ph torx tapt spike black 

08070708 M4x8 bh torx black 

08070709 M4x10 bh torx black 

08070710 M4x12 bh torx black 

08070712 M4x20 bh torx black 

08070801 M4x8 cs torx black 

08070805 M4x8 cs torx tapt spike black 

08070807 M4x16 cs torx black 

08071206 M4x16 ch allen black 

08071212 M4x12 ch allen black 

08071213 M4x10 ch allen black 

08071301 M4x10 cs allen black 

08071501 M4x5 set allen raw 



08071506 M4x3 set allen raw 

08072701 M4 nut lock PA shiny 

08073601 M4 riv nut cs spline 1-3 shiny 

08074301 M4 washer 4,3/12x1 black 

08074303 M4 washer 4,1/10x1,25 shiny 

08074401 M4 washer lock 4,3/8 black 

08074403 M4 countersunk washer (elzink) 

08090804 M5x16 cs torx shiny DIN963 

08091005 M5x16 hex cap tapt black 

08092701 M5 Hex lock nut PA-insert 

08094301 M5 Washer, shiny 

08111201 M6x10 ch low allen black 

08111206 M6x25 ch low allen black 

08112701 M6 nut lock PA shiny 

08113604 M6 rivet nut 0,5-3,0 black 

08131201 M8x16 Allen screw Low raw 

08131207 M8x8 ch allen low raw 

08200108 Eco-syn 4x10 ph pz black 

08200124 TC1 2,9x9,5 ph torx black 

08200130 Eco-syn 5x20 ph torx black 

08220108 3.2x10,8 Pop Rivet UH St.St. 

08222016 D6x60 cylinder pin f safety W. 

08230104 Ø25 shaft retaining ring raw 

08230109 Ø30 shaft retaining ring raw 

08230501 16mm bore retaining ring 

08240113 1/4 turn fastener, wingbolt 

08240114 1/4 turn fastener, retainer 

08240115 1/4-turn pedestal 

08240116 Cap for 1/4-turn pedestal 

08250303 Safety hook, 4X40mm galvanic 

08261001 Spacer ø3,2/ø6x4 shiny 

08331019 Special nut M30x1,5 black 

11750013 Flat cable LED-driver, MAC 401 

11850232 Cable power assy 

11860316 Cable com. assy 

11860319 Cable assy motor 

13104000 Strap,black,high temp,2.5x98 

13200001 Rubber grommet DA 95/130/15 

13200007 Rubber grommet DA 60/90/20 

13200012 Rubber grommet DA 80/110/20 

13201010 Protector for wires PT,M250-2K 

13201012 Shaft f. wireset pan/tilt 25mm 

14026013 Silicone tube 3/7 transparent 

16000410 Belt tightener 

16000440 Timing wheel S3M-134 w5,8 with 

16000500 Timingwheel S3M-134 w8 

16040590 Timing belt 50 S3M 564 



16040670 Timing belt 50 S3M 648 

16700420 Guide bush ø6 

16700430 Guide bush ø5 

16720990 Guide shaft tablet 

16721000 Linear guidance shaft ø6 

16721001 Linear guidance shaft ø5 

16760030 Bearing 5/16x5 625-ZZ 

16760090 Bearing 25/47x12 6005-ZZN 

16760180 Bearing 30/47x9 61906-ZZ 

16780170 Bushinglock, MAC2000 

16900100 Yoke bearing tunnel, MAC2000P 

16900150 Bearing adaptor, MAC 250 Yoke 

16900160 Ball Bearing adaptor MAC250 

16920170 Yoke Distanceplate, MAC2000P 

16920210 Bearing retainer plate 

16920310 Bearing retainer plate M700 

17740080 Tension spring D10,4/d1,2x27 

17780740 Pan return spring 

17800270 Spacer ø5.15/ø6.1x7 

17820640 Spacer plate side chassis 

18020350 Mechanical stop, PAN 

18400030 Opto encoder wheel 

18860010 Base cooling frame smartMAC 

18860070 Yoke cooling frame 

18860800 Baseplate LED 

19440130 TPE rubber foot 

19600200 Mounting block 

20600830 Silicone seal 

20600840 Silicon seal ring 

20800250 Filter foam 

23007380 Connector plate 

23007390 Pill cover plate 

23402000 Yoke inner cover 

23402700 Base sidecover MAC 401 

23402710 Pill cover MAC 401 

23402810 Filter center part 2 

23402820 Covershell driver 

23403070 Base Handle 

23809441 Tilt lock disc,MAC550/250laser 

23812580 Safety wire housing 

23813210 Spacer f pan timing wheel M700 

23819350 Mounting bar part 1 

23819360 Mounting bar part 2 

23819370 Plating Yoke Bottom Cover 1 

23819371 Plating Yoke Bottom Cover 2 

23819380 Censor Bracket No. 1 

23819400 Tension Pulley Plate 



23819420 Collimator plate 

23819430 Zoomlens baseplate 

23819440 Baseplate driver 

23819450 Clamping ring cover 

32023597 Tule header 

33001108 Overlay f.smartMAC display 

33002530 Power supply safety isolation 

33190093 Label PE for thermoprint 60x35 

34240001 Plast bag 90x180 

34240006 Plastic bag, 600x850 

37001001 Loctite 5368 black 310ml 

37021002 Loctite 243 10ml 

37041000 HTC Heat Transfer Compound 

37302008 Molykote D, Grease 

41350034 Collimator lens 

41350035 Zoomlens 

55250001 Dymmy pill assy. MAC 401 dual 

55250002 Base assembly MAC 401 dual 

55250003 Yoke assy. MAC 401 dual 

55250004 Mounting Bar assy MAC 401 dual 

55250005 Head assy MAC 401 dual 

62000160 PCBA LED MAC 401 

62000161 PCBA Driver MAC 401 

62003040 PCBA MAC 2000 dual optpsensor 

62004622 PCBA 5pin XLR/RDM 

62014506 PCBA Power splitter 

62014507 PCBA Yoke controller 

62090173 PCBA smartMAC Display 

62222090 Fan 60mm w. plug 

62222091 Fan 100mm w. plug 

62324080 Pulley z-24 w.tacho,smartMAC 

62328029 Collimator plate assy 

62328030 Zoomlens assy 

62400134 Silicone tube d=3 D=7 L=6 

62400900 Assy. plate display, MAC 401 d 

62400901 Assy. plate power side, MAC 40 

62400902 Assy. side plate back, MAC 401 

62400903 Assy. side plate front, MAC 40 

62400904 Assy plate for power supply, M 

62406076 Display plate press 

62406096 Tilt motor plate 

62406100 Yoke side cover 

62406885 Steelwire w/safety hook L=170 

62407141 Bottom plate assy 

62407143 Base cooling assy 

62407144 Display side assy 

62407146 Power side assy 



62407147 Connector assy 

62407149 Yoke assy 

62407150 Yoke bottom assy 

62407151 Censor Bracket No. 1 assy 

62407152 PCB module MAC 401 

62407153 PCB Bracket assy 

62407159 Yokearm tilt motor side assy 

62407160 Yokearm PCB side assy 

62407162 PSU base assy MAC 401 with fus 

62407277 Pan Bearing Assembly - MAC 350 

62410019 Mac 401 Base Bottom cover, wit 

91602001 Omega bracket with 1/4 turn fa 

98054020 Service Leaflet folder 
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